MINUTES FOR BOARD OF ALDERMEN MEETING
NOVEMBER 10, 2015
6:00 PM

The following elected officials were present: Mayor Coleman, Alderman Cearley, Alderman Huggins, Alderwoman Morrow,
Alderwoman Malker-Thomas, and Alderman Withers.

The following staff members were present: Jim Palenick, Interim Town Manager; Maria Stroupe, Administrative Services
Director; Town Attorney, Tom Hunn; Doug Huffman, Electric Director; Bill Trudnak, Public Works Director; Steve Lambert, Fire
Chief; Anne Martin, Recreation Director; and Jack Kiser, Development Services Director. Gary Buckner, Police Chief, was
absent.

Mayor Coleman called the meeting to order at 6:00 pm.
Mayor Coleman opened with the Invocation and the Pledge of Allegiance to the Flag.
[...]
(D) Utitity information; including providers; capacities; locations of shut-offs; etc.

(E} Building construction characteristics and access information.

(F) Information on materials used, stored or processed on site and any hazards associated.

{(G) Information on vehicles, equipment, machinery, or electronics used, housed, or stored.

(H) For peddlers and/or solicitors the driver’s license number, including issuing state for each
person acting as a peddler or solicitor within Town limits.

Section 110.07 Business Registration Certificate Fees

Each person applying for a business registration certificate on behalf of a business which must be
registered under the provisions of this ordinance, shall remit to the Office of the Town Clerk a standard
fee designed to cover the administrative costs of implementing and administering this program. Said fee
is initially established herein as thirty-five dollars {835.00} per registered business. This fee shall
hereafter be listed and reflected in the Town of Dallas Schedule of Fees, to be periodically adjusted or
amended as necessary to cover program costs by Resolution of the Town Board of Aldermen.

No Business Registration Certificate shall be issued until or unless the application fee is paid in full.

Section 110.08 Registration Certificate: Conditions of Issuance

(A) In addition to fulfilling the requirements of 110.05 — 110.07 herein, and prior to the initial
issuance of any Business Registration Certificate hereunder, the applicant shall arrange for and
allow the Town of Dallas, as represented by its Fire Inspector or designee and/or its zoning
officer or designee, or combination, to conveniently inspect the premises upon or in which the



EXHIBIT A4)

business shall operate. Businesses subject to yearly certificate renewals may be required to be
re-inspected by Town representatives at the Town’s sole discretion.

{B) The issuance of a Business Registration Certificate by the Town of Dallas does not waive,
relinquish, or abrogate the Business from any liability for state or County-mandated licensing or
inspection requirements (professional, health, fire, building, etc.). Conversely, the granting of a
business or professional license or registration by the state of North Carolina, or the County of
Gaston shall not exempt such business from the necessity of securing a Business Registration
Certificate from the town of Dallas unkess such exemption is clearly provided for in State
Statute(s).

Section 110.09 Registration Certificate Year

(A) Each business subject to and recelving a business registration certificate in the Town of Dallas
shall be issued such certificate effective with July 1** of the year issued and terminating on
midnight of June 30", the following year. As June 30% of any given year approaches, the Town
will forward applications for renewal certificates to any and all current certificate holders, but
no renewal business registration certificates will be issued until all required fees are paid and
any requested inspections are completed.

Registration fees for periods of less than one (1) year shall be the same as a full registration year
and the effective date of such registration certificate shall commence with the date of issuance

thereof.

(B

—

Section 110.10 Registration Transferal

No Business Registration Certificate may be transferred from one business to another. A change in
Business ownership or location within the Town of Dallas may allow the Registration Certificate to be
transferred only after: the owner has submitted a new application providing all new contact and/or
buitding information; paid a new application fee; and, arranged for and completed any inspection if

required.

Section 110.11 Penalties

The violation of any provision of this chapter shall be a misdemeanor punishable by a fine of $100.00
plus cost and/or confinement in the County Jail for a term of not to excesd 30 days. In addition, the
Town specifically reserves the right to proceed in any court of competent jurisdiction for the purposes of
obtaining an injunction, restraining order, or other appropriate remedy to compel compliance with this
Ordinance. The existence of this penalty is in addition to any and ail provisions for “Business Registration

Certificate” revocation as detailed herein.
Section 110.12 Severability

Should any portion of this ordinance be declared unconstitutional, illegal, or of no force and effect by a
court of competent jurisdiction, such portions shall not be deemed 1o affect the validity of any other

part or portion of this ordinance.

This Ordinance shall take effect and be in force from and after the date of its adoption.



EXHIBIT A(5)

Adopted this day of , 2015

ATTEST:

Rick Coleman, Mayor Maria Stroupe, Town Cierk



EXHIBIT B{1)

Name of Business:

T Business Phone:

Physical Address:

City: State: ‘ ZIP Code:
Mailing Address:
[ City: State: ZIP Code:
Website Addrass: Facebook Address: How long in business at any location?

_BUSINESS OWNER INFORMATION

Owner(s) Name(s):

Driver's License #:

Owner(s) Residential Address: Date of Birth:
City: State; ZIP Code:
Cell Phane: Fax:
Emaif:
BUSINESS PREMISES
Property Owner Name:
Address: Property Owner Phone:
City: | state: ZIP Code:
Is there living space on the premise? No If so, how many?
How many entrances/exits? | Preperty PIN#:
_ BUILDING INFORMATION
Type of Construction
Is There a Basement Roof # of Floors
Square Footage Elevators Is Building Sprinklered
Location of Knox Box: FDC: Sprinkler Control Valve:
_ WATER SUPPLY INFORMATION
Primary Hydrant location: Hydrant #
Secondary Hydrant location: Hydrant #

DESCRIPTION OF BUSINESS




EXHIBIT B(2)

Describe your business:

Special Concerns ar Hazards:

Have you registered your contact information with Gaston County 911 Emergency dispatch: Yas: No:
Is there a secondary key-holder/contact:  Yes:  No: If so, Contact Info Name:

Phone Number:

Is there an Alarm System Instalied; Yes: No:

Vehicles, Equipment or Specialized Machinery Used by or Housed in Premises:

Will there be more than one business/activity within said premise? Yes No  If yes explain: o

What is the Zoning Classification for the Property Housing the Business:

Has a Zoning Permit been Issued:  Yes: No:

__ SIGNATURE
By signing below, I confirm that the above information is true and correct to the best of my knowledge and that any alarm
systern installed s directed to Gaston County 911 Emergency or Town of Dallas Dispatch

Signature of applicant: Date:
+ A $35.00 Fee is required with A!l Permit Applications
TOWN USE ONLY
Fee Paid Date: By:

CERTIFICATE APPROVED:




EXHIBIT G{1)

WTP EVALUATION
EXECUTIVE SUMMARY

B&V Project No. 189357

Prepared for

Town of Dallas, North Carolina

2 NOVEMBER 2015

BLACK &VEATCH

, Buildiing a world of differences




EXHIBIT C(2)

Town of Dallas, North Carolina | Executlve Summary

1.0 Introduction

The Town of Dallas owns and operates a surface Water Treatment Plant (WTP) in Gaston
County, NC with a nominal production capacity of 1.0 million gallons per day {mgd). Black &
Veatch was contracted by the Town to evaluate the WTP treatment process for compliance with
state and Federal standards as well as evaluation of chemical usage. No design drawings or
specifications were produced as a part of this project.

2.0 Plant Facilities Evaluation

The 1 mgd Dallas WTP is a surface water treatment facility that is supplied by the South Fork of
the Catawba River. The plant facilities include a raw water se_;tliié_ik basin foliowed by a rapid mix
(flash mix) basin, a two-stage flocculation basin, a sediment tion ‘basin with continuous sludge
collection, and a dual-media filter, The filtered water flowé £6 gn onsite clearwell, followed by
high service pumps that transfer water to the distribyti systeifi, Sedimentation basin
residuals, backwash water, and filter-to-waste aretféisferred to a siludge holding pond onsite.
The decant from the sludge holding pond is praéessed through onsite sand drying beds. Sludge
is periodically removed from the pond and processed by a subcontractor through a land
application permit. ‘

Black & Veatch analyzed the existing facilities in accordaqc-é with the North Carolina Department
of Environment and Natural Resour¢es (i ts. All components of the
treatment plant meet or exceed NCDENR réiiiraments excépt for the sedimentation basin weir
loading rate, which shouid be less than 20,000 gpel/ft but is about 37,000 gpd/fi. The higher
Joading rate means that settied water going.pnto the 'te;,r; from the sedimentation basin is
prone to carry-over of particiildtes which wauld ol isé b& settled by gravity. The overflow
weir can be improved by adding finger or subrmerged orifice weirs at a cost of about $50,000.

Additional physical obséryations ificlude:

v The plant is genevally in good shape éndggpgars to be sized properly for the plant flow rate
of 1 mgd. o '

= Solids are building up on the inlet wall of the sedimentation basin, which blocks the inlet
diffuser openings. This rediices the lagations where water enters the sedimentation basin and

ability 6f short-circuiting and floc carryover into the filters. The

n more consistently and staff should observe the basin to

significantly increases the pr
Track-Vac system should be;
ensure settled rigterials aré’fémoved.

10 AVA O

il —J
Flac Buitdup blocking betiom 4
rows of baffles

—

I
I
I

1
T
I
I

1
1
I
]
I .1

-

# There is limited redundancy in the treatment process, including rapid mix, flocculation,
sedimentation, filtration, backwash pumping, and slucdge basin. This makes the
interconnection with Gastonia as a back-up source a critical consideration. In the short-term,

BLACK&VEATCH

ullding a watld of differancer i 2 November 2015
PW:41.0100\Executive Summary {DRAFT).docx

Project No. 188357



EXHIBIT C(3)

Town of Dallas, North Carolina | Executive Summary

maintaining an adequate supply of critical spare parts for the rapid mix and flocculation
equipment and backwash pump is recommended. In the long-term, additional sedimentation
basins and a second filter could be added to increase capacity and redundancy, and a second
backwash pump should be considered.

3.0 Raw Water Evaluation

Black & Veatch evaluated the historical data on the raw water. The South Fork is generally
moderate to high in turbidity, low in alkalinity, and low in total organic carbon (TOC). However,
it is susceptible to spikes in turbidity and TOC from rain events, which causes the plant to
increase chemical usage. As long as the South Fork remains relatively fow in TOC and low in
alkalinity, then it should continue ta provide suitable raw water to the Town.

4.0 WTP Chemical Evaluation

Black & Veatch performed bench-scale jar tests to {a) evaluate the cherical dosages being used
at the WTP and (b) determine if lower dosages ¢ould be used to obtain similar or better treated
water quality. The following observations were m,ade:

,,,,,, { characteristics of thé freatment

plant This will allow the operators to make better de tis about chemical dosages..
" There is potential to reduce treatment chem al dosages, and it showed good results in the
warm water testing conducted as paff of the Byalyation. Retommended warm water dosages
are below and result in treatment chemlcal usage af about half of current dosages. Cold water
coagulation conditigns can e more challenglng and will result in snaller savings.
40 mg/L alum (as compared te the plant desage on the days of testing of 89 mg/L).
10 mg/L caustic {as compared to the plant dosage on the days of testing of 22 mg/L).
0.1 mg[L polymer (a§ compared to the plant dosage on the days of testing of 0.5 mg/L).
Hin general if lower coagula dosages are ed, a lower dose of polymer appears to be
11 Ii er doses of €dlistic would be required to maintain an
appmprlate pH (shown to be ap ximately 6. 2 to 6.6 for this testing period).
i The loy r chemical dosages will produce less solids, which will be a positive for the plant in
lids handling and.angoing ¢dsts. In addition, the lower chemical dosages may

terms of
reduce the érhount of head lgss buildup on the filters, reducing air binding, and potentially

reduce filtered Witer turbidify.
2 The lower chemical’ dosager appear to have a slightly higher optimum pH than the existing

conditions and may Iea_g'_to a smalf decrease in organics removal in the coagulation process,
which could lead to a stight increase in the levels of disinfection byproducts in the system.
This would need to be closely watched as the switch to the Jower coagulants dosages is

conducted at the plant.

5.0 Recommendations
£ 1 OPERATIONAL RECOMMENDATIONS

# Recommend the use of lower chemical dosages in the full-scale plant. This will reduce
chemical costs and the amount of solids to be processed and may reduce the extent of head

BLACK &VEATCH

Bullding 2 wotld of difference? 2
Project No. 189357

2 November 2015
PW:41.0100\Executive Summary (DRAFT).docx




EXHIBIT C(4)

Town of Dallas, North Carolina | Executive Summary

loss build-up and associated air binding issues due to the current high level of polymer
application required at the higher alum dose. Organics removal at the lower chemicai dosages
wilt need to be closely monitored to ensure that enhanced coagulation and disinfection
byproduct requirements continue to be met.
“1 As part of the goal of achieving filtered water turbidity levels £ 0.10 NTU, the following are
recommended:
Reduce/prevent buildup of solids in the sedimentation basin adjacent to the inlet baffie
wall. Recommend running Track-Vac for full cycle more often to run down and back along
sedimentation basin.
Eliminate the practice of bumping the fitter when air binding occurs; instead, backwash the
filter. The lower chemical dosages recommended above will hopefully reduce the amount
of air binding that is occurring.
Perform filter survelilance activities, including media expansion tests and filter coring, and
observing the filter during backwashing for the presence of mudballs.
"% Consider operation of plant on a continuous- basm over a 24-hour period to reduce process
loading rates and potentially improve perfdftitance.
i For the current chemical dosages, the sludge baéin should be cleaned every four to five
months.
1 For proposed chemical dosages, f_h "ludge basin shotild bé cleaned every six to eight months,
Complete clean out of raw water b Momtor the overflow from the residuals holding
pond to the raw water basin to prevéiit solidé recirculation to the raw water.
. Ensure that critical spare parts are available for rapid mixer, flocculators, and backwash

pump,
- Complete clean out of sludge basin when it becomes full.

5.2 SHORT-TERM IMPRO MENTS {0-2 YEARS)
1 tnstall “fingér” or submerged arifice WEIF troughs In existing sedimentation basin to reduce
weir loading rates. The price gfithe installation and equipment for the finger weirs is

estimated at approxrrﬁately $50,0800.
3 Consider adding a VFD driive to the b_ggkwash pump for improved backwash controf.

& 3 MEDIUM-TERM CAPITAL IMPROVEMENTS (2-10 YEARS)

2 If additional process optim ion is needed, consider moving the point of polymer addition to
the flocculation basit {betién first stage and second stage).

=1 If filter surveillance aéﬁiﬁri{;‘:’é‘s indicate that adequate filter media expansicn/cleaning is not
being obtained, installation of a farger backwash pump may be needed for warm water

expansion.

5.4 LONG-TERM CAPITAL IMPROVEMENTS (10+ YEARS)
21 The Town should plan to add a second treatment train {a second sedimentation basin and
second filter) and should start to set aside money for major capital expenses. At a minimum, a
second filter should be considered. In current dollars, the price of an additional treatment

train is estimated to be about $1.0 million.

BLACK&VEATCH

3, Bultding & wortd of differencer 3
Project No. 189357

. 2 November 2015
PW:41.0100\Executive Summary {DRAFT).docx



EXHIBIT D

The Crossroads of Gaston County
RESOLUTION SUPPORTING THE US-321B AND NC-279-275 SIDEWALK AND

CROSSWALKS PROJECT APPLICATION FOR CONGESTION MITIGATION AND